Presentation is loading. Please wait.

Presentation is loading. Please wait.

You will be making a few new parts and re- drilling a few holes to size. READ ON,,,,, 3/8” bolt Brass bushingNylon bushing 2 reinforcement plates 2 Delrin.

Similar presentations


Presentation on theme: "You will be making a few new parts and re- drilling a few holes to size. READ ON,,,,, 3/8” bolt Brass bushingNylon bushing 2 reinforcement plates 2 Delrin."— Presentation transcript:

1 You will be making a few new parts and re- drilling a few holes to size. READ ON,,,,, 3/8” bolt Brass bushingNylon bushing 2 reinforcement plates 2 Delrin disc 8

2 3/8” stainless bolt & Nylock nut. (cut to correct length) Brass bushing from the Hardware store, (modified to the correct length) Nylon bushing from the Hardware store, (you may need to get 2 To build up to the Required thickness) Stock bolt and bushing . The Rudder was carefully drilled out to fit the new nylon bushing. If I remember correctly, this area of my Rudder was solid resin. If you run into the foam core, you will want to dig some foam out and reinforce the area with epoxy filler or resin. 8 9

3 Here is a blurry close-up of the 3/8” bolt and the bushing assembly. 3/8” bolt Brass bushing Nylon bushing 10

4 This black disc is a piece of 1/32” thick Delrin. You can order it from McMaster Carr. Part Number: 8575K133. A sheet 12 X 24 cost $ I cut two discs measuring 7 ¾” dia. These act as large bearing surfaces which allow the Rudder Head to be nice and tight but still let the Rudder pivot nicely.8575K133 11

5 The hole in the center of the disc is sized to allow the brass bushing to pass through. Note that the brass bushing extends slightly through the Delrin disc. (exaggerated in this picture for clarity) This allows you to tighten the 3/8” bolt securely without binding the Rudder. The bushing only needs to extend a few thousands of an inch. It is best to start long and sneak up on it. 12

6 The 2 reinforcement plates are made from a piece of 2” dia stainless tube. Read on for how this is done. 13


Download ppt "You will be making a few new parts and re- drilling a few holes to size. READ ON,,,,, 3/8” bolt Brass bushingNylon bushing 2 reinforcement plates 2 Delrin."

Similar presentations


Ads by Google